
Mid-Coast Water Resources 
Characteristics  

Built Systems 

Version 2 

 
February 2018 

 

 

 

Prepared by 

 

  



Version 2, February 2018 
 

 
 

This page left blank intentionally.  

  



Version 2, February 2018 
 

 
 

Contents 
2.3 Built Systems ........................................................................................................................................... 1 

2.3.1. Introduction .............................................................................................................................. 1 

2.3.2. Built Systems Overview ............................................................................................................. 2 
[...]
appropriate interpretation of this data.  No warranty expressed or implied is made regarding the accuracy or
utility.  T his disclaimer applies both to individual use of the data and aggregate use with other data.
Oregon Dept of Environmental Quality/Environmental S olutions Division/W ater Quality Program
Drink ing W ater Protection Program/GIS
Projection: Oregon Lambert (Lambert Conformal Conic)
GCS _ North_ American_ 1983, Datum: D_ North_ American_ 1983
File:\\deqhq1\dwp\S W A Reports & Plan\Update S W A S W  2016\PW S Reports\4100483_ LincolnCityW ater
District\US W A_ Fig1_ S W _ LincolnCityW aterDistrict_ VicinityM ap.mxd
Prepared by: 19AUG2016 (sda), Printed: 17NOV2016 (

0 1 2 3 4 5
M iles1:96,000

Figure 1. Hiland Water Corp.- Bear Creek (PWS 00482)
Drinking Water Source Area and Adjacent Source Areas

Note on Base Layer: T he hillshade color effect shown here is the result of additional processing of
digital elevation models (DEM  - 30 meter grid) data from 1:24000 topographic maps.  A
"hillshade” was produced first and then color adjusted. T he original DEM  files were developed by
the OR Dept. of Forestry. Additional processing of the hillshade data with Red, Green, Blue
(RGB) color scheme resulted in the "orshade.sid" dataset displayed here. T he data set is
provided for use by the Oregon Geospatial Data Center.



PW S  #4100821
City of S iletz
S iletz R iver

PW S  #4100624
Philomath Public W ork s

M ary's R iver

PW S  #4100954
City of W ilsonville
W illamette R iverPW S  #4100254

City of Depoe Bay
R ock y Creek

PW S  #4100566
City of Newport
Big Creek

PWS #4100899
Toledo Water Utilities
Mill Creek

PW S  #4100254
City of Depoe Bay

S outh Depoe Bay Creek

PW S  #4100568
Beverly Beach W ater District

W ade Creek

PW S  #4101072
Johnson Creek W ater S ervice

Johnson Creek

PW S  #4100254
City of Depoe Bay

North Depoe Bay Creek

PW S  #4100821
City of S iletz

Tangerman Creek

PW S  #4100324
Kernville-Gleneden-L incoln Beach W ater District

Drift Creek

PW S  #4100566
City of Newport
S iletz R iver

PW S  #4100248
City of Dallas
R ick real Creek

PW S  #4100564
Bay Hills W ater Association

Unnamed Creek

PWS #4100899
Toledo Water Utilities

Siletz River

£¤101

£¤20

£¤20B

£¤101

¬«180

¬«229

Newport
Toledo

L incoln City

Depoe Bay

S iletz

®
Legend

po Toledo W ater Utilities
surface water intak e

!. S urface W ater Intak e

Toledo W ater Utilities
Drink ing W ater S ource
Areas
S urface W ater DW S As

City limits (ODOT, 2013) Urban Growth Boundary
(2010)
County Boundary

Highways
Interstate
U.S . R outes
Oregon R outes

This data analysis was conducted for strategic planning purposes in drink ing water protection. If other uses
are considered for the data, please contact DEQ ’s Drink ing W ater Protection Program for details on how this
query was performed.  It is important to understand the limitations and qualifications of queries to ensure
appropriate interpretation of this data.  No warranty expressed or implied is made regarding the accuracy or
utility.  This disclaimer applies both to individual use of the data and aggregate use with other data.
Oregon Dept of Environmental Q uality/Environmental S olutions Division/W ater Q uality Program
Drink ing W ater Protection Program/GIS
Projection: Oregon L ambert (L ambert Conformal Conic)
GCS _ North_ American_ 1983, Datum: D_ North_ American_ 1983
File:\\deqhq1\dwp\S W A R eports & Plan\Update S W A S W
2016\PW S R eports\4100899_ Toledo\US W A_ Fig1_ S W _ ToledoW aterUtilities_ V icinityM ap.mxd
Prepared by:sda (22S EP2016), Printed: 22S EP201616 (sda)

0 1 2 3 4 5
M iles

1:250,000

Figure 1. Toledo Water Utilities (PWS 00899)
Drinking Water Source Area
and Adjacent Source Areas

Note on Base L ayer: The hillshade color effect shown here is the result of additional processing of
digital elevation models (DEM - 30 meter grid) data from 1:24000 topographic maps.  A
"hillshade” was produced first and then color adjusted. The original DEM  files were developed by
the OR  Dept. of Forestry. Additional processing of the hillshade data with R ed, Green, Blue
(R GB) color scheme resulted in the "orshade.sid" dataset displayed here. The data set is
provided for use by the Oregon Geospatial Data Center.



PWS#4100966
City of Yachats

Yachats River (emergency intake)

PWS#4100926
City of Waldport
Eckman Creek

PWS#4100966
City of Yachats
Salmon Creek

PWS#4100925
SW Lincoln County Water District

Big CreekPWS#4100925
SW Lincoln County Water District

Vingie Creek
PWS#4100925

SW Lincoln County Water District
Starr Creek

PWS#4100925
SW Lincoln County Water District

Dick's Fork Creek

PWS#4100966
City of Yachats

Reedy Creek

PWS#4100926
City of Waldport
North Fork Weist Creek

PWS#4100926
City of Waldport
South Fork Weist Creek

£¤101

W a ldport

Ya c hats

W a ldport

¬«34

®
Legend

po City of W a ldport surfa c e
wa ter in ta ke

City of W a ldport Drin kin g
W a ter Sourc e Areas !. Surfa c e W a ter In ta ke Surfa c e W a ter DW SAs

City lim its (ODOT, 2013)
Urb a n  Growth Boun da ry
(2010)

Coun ty Boun da ry Highways
In terstate
U.S. Routes
Oregon  RoutesThis data a n a lysis was c on duc ted for strategic  pla n n in g purposes in  drin kin g water protec tion . If other uses

are c on sidered for the da ta, plea se c on ta c t DEQ’s Drin kin g W a ter P rotection  P rogra m  for deta ils on  how this
query was perform ed.  It is im porta n t to un dersta n d the lim itation s a n d qua lific a tion s of queries to en sure
a ppropriate in terpretation  of this da ta .  N o warra n ty expressed or im plied is m a de rega rdin g the a c c ura c y or
utility.  This disc la im er applies b oth to in dividua l use of the da ta a n d a ggrega te use with other data.
Oregon  Dept of En viron m en ta l Qua lity/En viron m en ta l Solution s Division /W a ter Qua lity P rogra m
Drin kin g W a ter P rotection  P rogra m /GIS
P rojec tion : Oregon  La m b ert (La m b ert Con form a l Con ic )
GCS_ N orth_ Am eric a n _ 1983, Datum : D_ N orth_ Am eric a n _ 1983
File:\\deqhq1\dwp\SW A Reports & P la n \Update SW A SW
2016\P W SReports\4100926_ W a ldport\USW A_ Fig1_ SW _ City of W a ldport_ V ic in ityMap.m xd
P repared b y: S. Aa lb ers (06JUL2016), P rin ted: 06JUL2016 (sda)

0 1 2
Miles

1:75,000

Figure 1. City of Waldport (PWS 00926)
Drinking Water Source Area
and Adjacent Source Areas

N ote on  Base La yer: The hillsha de c olor effec t shown  here is the result of a ddition a l proc essin g
of digita l eleva tion  m odels (DEM - 30 m eter grid) data from  1:24000 topographic  m a ps.  A
"hillsha de” was produc ed first a n d then  color a djusted. The origin a l DEM files were developed b y
the OR Dept. of Forestry. Addition a l proc essin g of the hillsha de da ta with Red, Green , Blue
(RGB) c olor sc hem e resulted in  the "orsha de.sid" data set displa yed here. The da ta set is
provided for use b y the Oregon  Geospatia l Data Cen ter.



 



Appendix B 
 

Classification of Wastewater Systems by DEQ 

 

  



  



Oregon Administrative Rules (OARs) filed through August 15, 2017 

DEPARTMENT OF ENVIRONMENTAL QUALITY  

DIVISION 49 

REGULATIONS PERTAINING TO CERTIFICATION OF WASTEWATER SYSTEM 
OPERATOR PERSONNEL 

340-049-0020 Classification of Wastewater Systems  

(1) All wastewater systems will be classified by the Department as wastewater treatment 
systems and/or wastewater collection systems, as appropriate, in accordance with the 
following classification system:  

(a) Small Wastewater Systems — 30 total points or less; less than 500 design population or 
less than 150 connections.  

(b) Wastewater Treatment Systems  

(A) Class I — 30 total points or less;  

(B) Class II — 31-55 total points;  

(C) Class III — 56-75 total points;  

(D) Class IV — 76 or more points.  

(c) Wastewater Collection Systems:  

(A) Class I — 1,500 or less design population;  

(B) Class II — 1,501 to 15,000 design population;  

(C) Class III — 15,001 to 50,000 design population;  

(D) Class IV — 50,001 or more design population.  

(2) Wastewater treatment system classifications will be derived from the total points 
assigned based on criteria shown in OAR 340-049-0025. 

340-049-0025 

Criteria for Classifying Wastewater Treatment Systems 

(1) Design Population or Population Equivalent Points:  



(a) Less than 750 — 0.5 points;  

(b) 751 to 2000 — 1 point;  

(c) 2001 to 5000 — 1.5 points;  

(d) 5001 to 10,000 — 2 points;  

(e) Greater than 10,000 — 3 points plus 1 point per 10,000.  

(2) ADWF Points:  

(a) Less than 0.075 MGD — 0.5 point;  

(b) Greater than 0.075 to 0.1 MGD — 1 point;  

(c) Greater than 0.1 to 0.5 MGD — 1.5 points;  

(d) Greater than 0.5 to 1.0 MGD — 2 points;  

(e) Greater than 1.0 MGD — 3 points plus 1 point per 1 MGD.  

(3) Unit Process Points:  

(a) Preliminary Treatment and Plant Hydraulics:  

(A) Comminution — 1 point;  

(B) Grit Removal, gravity — 1 point;  

(C) Grit Removal, mechanical — 2 points;  

(D) Screen(s), in-situ or mechanical — 1 point;  

(E) Pump/Lift Station(s) — 2 points;  

(F) Flow Equalization — 1 point.  

(b) Primary Treatment:  

(A) Community Septic Tank(s) — 2 points;  

(B) Clarifier(s) — 5 points;  

(C) Flotation Clarifier(s) — 7 points;  



(D) Chemical Addition System — 2 points;  

(E) Imhoff Tank — 3 points.  

(c) Secondary, Advanced, and Tertiary Treatment:  

(A) Low Rate Trickling Filter(s) — 7 points;  

(B) High Rate Trickling Filter(s) — 10 points;  

(C) Trickling Filter — Solids Contact System — 12 points;  

(D) Activated Sludge — 15 points;  

(E) Pure Oxygen Activated Sludge — 20 points;  

(F) Activated Bio Filter Tower less than 0.1 MGD — 6 points;  

(G) Activated Bio Filter Tower greater than 0.1 MGD — 12 points;  

(H) Rotating Biological Contactors 1 to 4 shafts — 7 points;  

(I) Rotating Biological Contactors, 5 or more shafts — 12 points;  

(J) Stabilization Lagoons, 1 to 3 cells without aeration — 5 points;  

(K) Stabilization Lagoons, 2 or more cells with primary aeration — 7 points;  

(L) Stabilization Lagoons, 2 or more with full aeration — 9 points;  

(M) Recirculating Gravel Filter — 7 points;  

(N) Chemical Precipitation Unit(s) — 3 points;  

(O) Gravity Filtration Unit(s) — 2 points;  

(P) Pressure Filtration Unit(s) — 4 points;  

(Q) Nitrogen Removal, Biological or Chemical/Biological System — 4 points;  

(R) Nitrogen Removal, Designed Extended Aeration Only — 2 points;  

(S) Phosphorus Removal Units — 4 points;  

(T) Effluent Microscreen(s) — 2 points;  



(U) Chemical Flocculation Units — 3 points;  

(V) Chemical Addition System — 2 points;  

(W) Ultrafiltration Membrane(s) — 15 points.  

(d) Solids Handling:  

(A) Anaerobic Primary Sludge Digester(s) without Mixing and Heating — 5 points;  

(B) Anaerobic Primary Sludge Digester(s) with Mixing and Heating — 7 points;  

(C) Anaerobic Primary and Secondary Sludge Digesters — 10 points;  

(D) Sludge Digester Gas reuse — 3 points;  

(E) Aerobic Sludge Digester(s) — 8 points;  

(F) Sludge Storage Lagoon(s) — 2 points;  

(G) Sludge Lagoon(s) with aeration — 3 points;  

(H) Sludge Drying Bed(s) — 1 point;  

(I) Sludge Air or Gravity Thickening — 3 points;  

(J) Sludge Composting, In Vessel — 12 points;  

(K) Sludge Belt(s) or Vacuum Press/Dewatering — 5 points;  

(L) Sludge Centrifuge(s) — 5 points;  

(M) Sludge Incineration — 12 points;  

(N) Sludge Chemical Addition Unit(s) — 2 points;  

(O) Non-Beneficial Sludge Disposal — 1 point;  

(P) Beneficial Sludge Utilization — 3 points;  

(Q) Solids Reduction Processing — 4 points.  

(e) Disinfection:  

(A) Liquid Chlorine Disinfection — 2 points;  



(B) Gas Chlorine Disinfection — 5 points;  

(C) On-Site Chlorine Generation of Disinfectants — 5 points;  

(D) Dechlorination System — 4 points;  

(E) Other disinfection systems including ultraviolet and ozonation — 5 points.  

(4) Effluent Permit Requirements Points:  

(a) Minimum of secondary effluent limitations for BOD and/or Total Suspended solids — 2 
points;  

(b) Minimum of 20 mg/L BOD and/or Total Suspended Solids — 3 points;  

(c) Minimum of 10 mg/L BOD and/or Total Suspended Solids — 4 points;  

(d) Minimum of 5 mg/L BOD and/or Total Suspended Solids — 5 points;  

(e) Effluent limitations for effluent oxygen — 1 point.  

(5) Variation in Raw Waste Points. Points in this category will be awarded only when 
conditions are extreme to the extent that operation and handling procedure changes are 
needed to adequately treat the waste due to variation of raw waste:  

(a) Recurring deviations or excessive variations of 100% to 200% in strength or flow — 2 
points;  

(b) Recurring deviations or excessive variations of more than 200% in strength or flow, or 
conveyance and treatment of industrial wastes covered by a pretreatment program — 4 
points.  

(c) Septage or truck hauled waste — 2 points.  

(6) Sampling and Laboratory Testing Points:  

(a) Sample for BOD, Total Suspended Solids performed by outside laboratory — 2 points;  

(b) BOD or Total Suspended Solids analysis performed at treatment plant — 4 points;  

(c) Bacteriological analysis performed by outside laboratory — 1 point;  

(d) Bacteriological analysis performed at treatment plant — 2 points;  

(e) Nutrient, Heavy Metals, or Organics analysis by outside laboratory — 3 points;  



(f) Nutrient, Heavy Metals or Organics analysis performed at treatment plant — 5 points.  

Stat. Auth.: ORS 448.410, 468.020 & 468B.030  
Stats. Implemented: ORS 448.405 - 448.430 & 448.992  
Hist.: DEQ 23-1988, f. & cert. ef. 9-15-88; DEQ 15-2002, f. & cert. ef. 10-16-02; DEQ 2-2013, f. 
1-28-13, cert. ef. 3-1-13  

 



Appendix C 
 

DEQ’s Sanitary Sewer Overflow Form 

  





Oregon Department of Environmental Quality

SSO Reporting Form
This information must be submitted within 5 days of becoming aware of the overflow.  

Please complete online and print for signature.  Be sure to fill out all fields.

SSO
FACILITY/CONTACT INFORMATION

 Name of Permittee: 

 Contact Name: 

Phone: Email: County:

 DEQ Permit # (see permit face page): DEQ File #:

OERS Incident #: Date Reported to OERS: 

 Date Reported To DEQ: Today's Date: 

 Date SSO Started (if known): Time Started (if known):

 Date SSO Stopped (if known): Time Stopped (if known):

 SSO Location: 

 SSO Nearest Address: 

 City: Zip Code: 

 SSO Latitude (if known): Longitude (if known): 

 Estimate of Quantity Overflowed: (Gallons)   Link to estimation method

 Did the SSO discharge to surface water?
 Name of waterbody:

PUBLIC NOTIFICATION
 Notified downstream drinking water sources (List Below)?

 Name of drinking water facility:

 Signs Posted?

 Media contacted?

 Who?
 List any other steps taken to notify the public or state/federal agencies:  

CAUSES
 Cause or suspected cause of the overflow: 
If needed, attach additional sheets

 Rainfall in the 24 hours prior to SSO (for storm-related overflows):                (inches)
 Source of rainfall data: 
 If needed, attach additional sheets

20161221 ~ TLB
1

http://www.deq.state.or.us/wq/wqpermit/docs/SSOEstimate.pdf


 1-in-5 year 24 hour rainfall for the sewerage system area (if known): (in/24hr)

EMERGENCY RESPONSE AND MIGRATION
List actions taken to stop and mitigate the impact of the SSO.

 For overland flow:  Taped off affected area?

 Cleaned up affected area?
 For SSO to surface water:  Bacteria samples taken to confirm impact?

 Follow up bacteria samples taken to confirm end of impact?
 Describe monitoring and results: 

 For SSOs that impact buildings:  Pumped out flooded buildings?
 Disinfected?

 Other measures taken (describe):

Steps taken or planned to reduce, eliminate, and prevent the reoccurrence of the overflow and schedule for
those steps:

COMMENTS

Authorized Signature                                                                                                Date

*You may attach additional information to this report before sending to DEQ as needed to explain the circumstances of the
overflow.  This information may include but is not limited to: maintenance records and bacteria monitoring results.